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Statement

Kol E AR E A S (RN B

The test report is invalid if it is not affixed the official seal of the laboratory to it.
SRR AR N A A S A ARG L B B
Copies of the test report without the official seal of the laboratory are invalid.
Fodll ko Cdail . e, #EAS T

The test report is invalid without the signatures of compiler, checker and approver.
B IR 5 SO

The test report is invalid if it is blotted out.

ALE A e, A B H RIS

It is forbidden to copy the test report partially without the written approv al of the
laboratory.

EFFRFEI R, DUAF P IR FE L #7240

The conclusion of the consignation test is only valid for the provided sample.
Ak 5 AT e, SO0k gy (URTES, ME kg,
L 3 s A ik

The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
SRR ol e ShIFIS T e S T

Unless noted otherwise, the test type is consignation test.

Haht: EEHT W AREE345 5 Address: No.345 East Yunling Road, Shanghai
3 E 2R 5 (Post Code): 200062

HLIf(Tel): (021) 31765555 {% Fi(Fax): (021) 31015117

ikl (web site): www.ghs.cn

B {5 #T(E-mail): zmh(@ghs.cn
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Hau L4k Chinese
Mame of Sample 2
English

Haws

1120120709

Sample No.

EX R ¥4 T M T R TR 2 )

Consignor

L Nb ¥ 3 It Y i T LI £ € R 25 )
Manufacturer

o s 498 T e G P S0 AR D s ke i - 1R 3

Bl % ST SG/AC. 10/1 L/ Rew, 6 Amend. | 38,3 UNITED ¥ATIONS “Recommendations on the TRANSPORT
Test method DF DANGEROUS GOODS™ Manugal of Tesrs and Criteria ST/SG/AC 10/1LRev. 6 Amend. 1

Section 38, 3

FIE AT

3 N OO N = b T I A R oy S
ST SGAAC, 10/ 11/ Rev. 6 Amend. 1 38, 2 UNTTED NATTIONS “Recommendat ions on Lhe TRANSPORT
OF DARGERGUS GOODS® Manual of Tests and Criterip STOSGCAC, M 11 Rev. 6 Amendd, 1

Criterion
Secrion 38.3
# s, IR o T
Appearance Rlark Plastics cement shell

Hadd i

Accepted Date

A die 8 &

Test Date

2020-12-29 2021-01-20 ~ 2021-02-09

@) 5 B
Test ltems

o T B AT e T B s A R B
Altitude simulation, Thermal vesy, Vibration, Shock, External short
cirenit, Impact, vercharge, Foreed discharge

st

Conclusion

Epm, SRR N R i iz A BT LU Bl s
STASGAA0 1041 L/ Rew, 6 Amend. 1 38 Yk YR 3k

ms passed the test itemns of INTTED RATIONS
I

Mw’i%
i =
B

The sample
TRANSPORT OF DANGERMS GOODST Manual of Tests and Cr
Amend. 1 353

.. _f.:

e H B (Dave) s

#ix

Comment

i F : J}T‘Q{,—

] e e AR A Rechargeahle Lithium Battery.

Consignor
Address

E 3R Sid R

it B 5 2D

Fost Code

315012

HhoE
Approver:

L8

Fitle:

i

Compiler:

Fi

Checker:

(25 B

:F&-—‘: +:|)'U‘“

L P (Vice chiel engineer)
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i Mame of Test Standard requirement or The _
Ko TestR It Concl Re k
: ltems Clause Mumber of Standard edLResy oncluston emar
I fr e €0 - rame S i m i il b s
7y JEE 4 AT ST 0 D00 Rew 6 dmend 1 300 | WS 1
l : T, | see Appendix ] ol
.ﬂ-lf.lt.'dd& Y Maraa ]l ool Tosns and Ureiterh ™ Ll [?:Itnh-u]
simulation STASEAN . L LEAHew, b Apend, | Sertfon e
Mo Test 1.1
TR €0 1 RS T Moz il 15 el gy,
ﬂmiﬂ M T3 51850000 1] Hew, 6 Amened, | 4R M -‘.!.-F"‘il'{ a9
2 ¥ TN W Sap Apoen:l } ol
Thermal test |_": '|'-!||ll:-_| III.I L4 i B PR el J'-TEI-JHI'I|
B IR T T B I TS T T TR s URI NEH]
384 Test T2
JEivie 3 | RuBs IR P g ey 35 ARk
==l ME TS STASAAC L0 UL ew. A Amemd, | 3% | W2 3
3 . A AT, See Appendiv 3 i
ylbfﬂ-t-iﬂl'l 1'% Mana] ol Tosts end Ceiteria : i F';-'l.l-he-'r|
SUEASLAA IS A Rew b Amengl, | SecLinp i
oA Test 7.2
i I R A 8 B R LT ER T o 1] 1
Wi AFAEY ST/SG/AC 10/ 10 Rew, B Amend. | 38,0 | BB ¢ 4 X
. Shack et e See Apperdix 4 (i
1L I TESES SInd A0 L ic o i
STASEAAL 10/1] Ry, o Amemd, | Seet o CHESH
id. 8 Test 1.4
Ir‘:'. ikl €3+ fi'gl-f-'_l-"r'i’aj,c.mtﬁﬁ__u 15 L‘.U’-.‘_ﬁih. _
- B 1".'_- T} ST/ASGAAL. L2 LL ew, 6 Amend. | 3R | §LE & 5 .
i ﬂ-ﬁ . BT Ser Appendix 9 o
External short |is winuel of Tesis and Criverin Passed
circuit ST D Bev. 8 Amonil | S Lo i
dH 3 Tust Toa
B T 00 ) R Sp AR e 45 LS Fdy
fil T HES S1/8GA0 10/ Rew & Amend, | 5K | WEEE 6
ﬁ ¥ LLEET, B Seq Appenclix B "\'-H';
lﬂlﬂ'ﬂ‘e"f- I\. |I.-:||l..|| ul Tests amil I'-|l---|: i HpREIECR '/I...‘I:\'-:'|
BP0 TS Weve v Anend, | Sect i
b3 Test T.6
HESHI O IR W e il i 15 S H
o) Ab S ST ARG S R b Al L340 | LA T
7 BT T See Appendix T i
Overcharge Wik Wl ol Tosks doid Crriorin AR SRR ,:1'.‘”.4]
STAR0SAC, LA | 1S R, el | e tion :
4.8 Test T.T
O viel €00 1 Al Ry i (A0 1l e Ay
AET00 S ST/SGAAC LT v, & S, | 3820 | o s
A ﬁﬁﬂ[ﬂ ity See Appendix B fris
Foreed dl.‘.i'.:!]!l.l'ﬂ‘:! L% Manual of Tests and Crileria ol

ST HOY T E Rewe 6 e | Bee Lion

AN Test T.R

HRlEEEY
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Condition

HBE R 20T 24°C  FREEE
imbient temperature:200T-247T ;Ambient humidity: /%
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4 LA e M

Subcontracted Test
Condition

- e

Test ltem
FPRELE | 25 o
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No. Name of Test lems | A1tjtude simulation
Fras PRI HIEH Before B3 G After EERE f b | e
w5 Sample Status b3 i pig SN i B IE | Mass Loss | Residual | 8L ,#-
Sample Mass ocy Mass ocy OCY [ Other
No. '8 Y ‘g Y o B Even
001 R ot 197. 94 24.47 | 497.96 | 24.47 0. 00 oo | o
002 | yonrie o | 40877 | 2499 | 49875 | 24,49 . 00 o oo | o
o e 198, 65 24. 51 196.68 | 24.51 0. 00 oo o0 | o
i s 07.06 | 24.50 | 497.06 | 24.49 0. 00 4o, 95 | O
005 | | AlRing. | anew 24.45 | 498.72 | 24.45 0. 0 o.on | o
008 | e rersy el gagury | 24.500 VAR | 2450 0, 00 j00.00 | o©
07 | saepeen® o ly4os.52 | 2486 | 4983 2456 0.00 | 100,00 | ©
008 ehndl s sl 197.09 | 24.47 | 497.09 | 24.47 0. 00 100.00 | ©

2RCYC Fully chorged

RS

Ihis spice intentieod Ty

let't hilank

&b L-E V-IBR D-AEME R-SLE Pk 0-RER. RS, L84, THE. R,
Mote: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-MNo Leakage, Mo Venting,
Mo Disassembly, Mo Rupture & No Fire.
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A% ex BB #4003

No. Mame of Test [tems Thermal test

IR T] Bef KB AR

#z| Mamg | TN Belwe RS Aler | g gank| #ig s i
5 Sample Status R¥ |Fsdi ¥ Fr 34, /E | Mass Loss| Residual | SL#&
Sample Miass acy Mass ocy QCY  [Other

Mo. ‘B W . N M [y Event

o0t | elremEmw | goren | gaar | abrsn | 2449 0.07 | 100,00 | o

T = & - : :

002 . :.,.I.L-;;. p {08, 75 24,19 108, 42 24, 49 0, 017 00,00 | o

o0 | niowmemh o | 40868 | 2451 | 498.31 | 24.51 0.07 | 10000 | o

0ok | e ]R8 96,73 | 24.49 0. 07 100.00 | ©

0057 | paierveeml g e 24. 45 198,38 | 24,45 0. 07 100,00 | o

006 | guomrir ol S A 24.50 | 498.37 | 24.50 0. 07 100.00 [ o

007 | sttty et SR8 51 24, 56 198,19 | 24.56 0, 06 100.00 [ ©

008 | i | 497.09 | 24.47 | 496,77 24. 47 0. 06 100,00 | ©
A8 < e

Sk Ll V-im4L D-Adk R-ak3 P-A2 Kk O-AME. ARR. LMK, LahE. Rik,
Mote: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
MNo Disassembly No Rupture & No Fire
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a/1l

A% 3 RAAE 24 | da)

Na, Mame of Test ltems | Vibraticn

A A Before WA E After

5 Mok s

RERK

1,

JAUNE Ful 1y charged

a5 Sample Status i FEVLE| ¥ FF 4 d B | Mass Loss | Residual | 3L -3
Sample Mass ocy Mass OCV ocv | Other
No. g r ‘g AT fag L Event
001 | | lleRERE ) ogo7 59 | 24.47 | 49764 | 2383 0.00 | 97.38 0
] ICYCRE g FE L 408 A IF, Pl 3 AT i 12 r 07 [
002 ICVE Fa i1y chariond 498, 42 24. 49 198, 47 23. B5 (1, 00 g97. 39 8]
g L 198,31 | 2451 | 498.39 | 23.83 0.00 | 97.41 0
CYC Fully charged
r o '.-';'__’I' ﬁ.'- oo i : : . - 1 . y .’ g7 .I_
{4 LEYE Fully eharged 446. 73 4. 49 1496, T8 24, 8 0. 0 o7, 4 o
005 | , ZewmEml | gog.38 | 2445 | 498.45 4. K1 0. 00) 97. 38 0
A FRCVESE G =, Mt ; A | R - m g
008 | gacve romr g 24, 50 198, 43 23. B 0. 00 a7, 41 0
007 | EOCEE R L 458, 19 24, 56 498, 21 24, 32 0. 00 9y, (12 0
2A0VC Fully charged
008 HCTC £ 498, 77 24, AT 496, 82 93, 84 0. 00 97. 43 0

-t e fThis space inLoent foms ] T
Iy 'y
e lelt blark

Mo Disassembly. Mo Rupture & No Fire.

Sk L-#idm V-RA DR R-BLE PRk 0-RiR. RRA. AR, LEE. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

-':H..I_Inl"l.

-

L Sl
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v gred

200Y0 TFully

611
A% ; el B &4k it
No. Mame of Test ltems Shock
HET Before B E After
o) re— A Mo BE Al | gk |Haes | e
o e a
%5 Sample "':}ta:ut & Fig b s i Figd, B | Mass Loss | Residual ﬂﬂ%v
Sample ' Mass 0V Mass 0CV ocy | Other
Mo 8 i B N '" M Event
01 | o OREERL | ggo ge | 2383 | 49763 | 23.83 o.00 | wooo | o
002 | e | 468,47 | 2388 198,46 | 29, 84 0. 00 99,06 | o
: O L e s = . :
0| e | amkag| 23 198,97 | 23.83 0. 00 100.00 | ©
004 | R | 496,78 | 23.87 | 496.78 | 23.87 0. 0 100.00 | ©
L ek A ] _ i 5
005 | sevemris e | 498.45 | 23.81 | 498.46 | 23.81 0. 0l 100.00 | ©
006 | pwmeml | yog.43 | 23.87 | 19841 | 23.87 o.00 | 100,00 | o
007 | sienroe o | 49821 | 2032 | 19822 | 24.31 0. 00 99,96 | o
(08 ook 496.82 | 23.84 496,83 | 23.8 0. 0} wo.o0 | o

bl 521

AThis spawce

rlenl fana
lalt blank

Iy

Bid: L-iim V-iRAR D-MRAk R-BLE PRl O-AaeiRm, LBA.
Mote: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
Mo Disassembly, Mo Ruplure & No Fire.

FfpA, R, LK,
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A%

Mo,

=

R A B L A4F

Mame of Test [tems

b

External short circuit

Gt bl

Sample Wo,

Hok s

Sample Status

A mRaRE

Max. External Temperature

Fam &

Other Event

001 IL._.E.r'.:"‘..‘L;"'f_:'*:ﬁl';]-'_g 4 5T R 0
002 B 58, 2 0
e kal\ltlilzi:urun 4 a5 g
005 LR 38, 0 0
006 f‘ﬂ:l-lr[”li/rrlh:l'llrr-l T8 0
007 Y 7. 8 0
008 28CVCo 4 fu AT, 1 0

2R0VE Ful Iy charged

S e A B

This space intenticnally laft

blank

Boi- D-GR R-ak® F-AL k. O-RAIR. Rddk. e,

Mote: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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a1

A% g AR A & AR i

No, Name of Test [tems [mpact
Hams MR kb HRAR
Sample No. Sample Status M l-:x{cn1la'l!:l'empcra[urlt Other Event

ks ]l"'!'lr:r“‘ﬁl:rl;:l'.-}I:.:..Ifi.!-.':l ty b1, 0 4

010 R o 79. 4 0

o= G SO 9.7 "

012 1["fltlgulg'tt..h.ﬂ:?;.r.s-u::-ju tv 45. 6 <

013 s 100, 4 0

il a:ﬂ:‘nﬁr{ﬁf.ﬁ by 6.2 o

116 4[_:?[1Il[ﬁa[ll"|::!:l Ly A o

1 ﬂr'i:'er{'}ET. v 82.0 o

N 25CYT SO%TR A 100. 7 o

25CYC 50% Capacity

BLF 1

This space intentionally |

blank

&if: D-RR4R F-ROK O-RMBIR, ALK,
Mote; D-Disassembly F-Fire O-No Disassembly & No Fire,
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A5 : EAFE 24 |2

No. Mame of Test [tems fvercharas
H iR 5 ok Flem g
Sample Mo. Sample Status Other Event

019 s T s 9

020 1CYC Putly abasged 2

(123 i I”I "|3 ”‘I'Lnl 0

024 L5040 Pty shasaed 0

025 S Tal s Hosam D

a3E BECVCSE 4 AL 0

2A0YE Tully charged

Ll Feir

This space iutentionally left

hlamnk

I

Bii: D-RE4R F-AL ok O-RAK. A k.

Mote: D-Disassembly F-Fire (-No Disassembly & No Fire,
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A% ’ R B 2 A Sk v

No. Name of Test ltems Forced discharge

PER- H e A Ha g

Sample No. Sample Status b Bt

| "\..rh.-.l_: e 'J.IA'.II_I.

AT 1CY0 Ful 1y diseharged

RN

028 1ICYE Fully discharged

R

029 ICYC Fully discharged 2

i L
ICYC Fully discharged

RN

YT
1ICYE Fully discharged

LIRY

1CYC 24 e

32 AT .
032 ICYC Fullw discharged

LCYC S STl

033 1CYE Fully discharged

ICYC At

034 1CYC Folly dischavged

0

ICYCE i
1CYE Fully discharged

035 0

Tor LEYSE = il ol
036 TEYE Fully dischargesd 0

DRCVELE A e
2a0YC Fully discharged

2RCYCSE SRl
I5CYC Fully discharged

038

2ACYCTEa R T
25CYC Fullv discharoed

039

ISCYCSE AR
Z50YC Fully dischareed

044

2aCYCSE A
ZACYT Fully discharged

041

ISCYCTE e

250YC Fullv discharged

042

ZCYCSES IR

043 250YC Fully discharged

8

ZACYCLE Bl

044 250YC Fully discharged

)

ARCYC 5 i

250YC Fully discharged

045 0

SRUYU LT

25CYC Fully discharged

046 0

@id; D-MgdR F—AT K O-AAfH. ALK,
Mote: D-Disassembly F-Fire O-Mo Disassembly & Mo Fire,
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